
September, 2000
PW-MANUAL 2 Tab:  WG

WG1522
1500psi @ 2gpm

Part Number                      Description

Pump Information: PKXB812 ........................... Pump, AR  PXB
P792 ............................................ Inlet Elbow
H122 ................................................... Swivel
F187 .................................................. Screen

Engine Information: H3545696X ...................... Engine, Tecumseh
P448 ........................................................ Key

Frame Information: T553-P ................................................ Frame
16371 ..................................................... Foot
15087 ................................. Handle,  Bagged
T552-P ............................... Handle , Painted
15972 ................................................ Cap (2)
C042 ................................................ Knob (2)
X265 ............................................. Tire, Semi
W137 ............................................ Pal Nut (2)

Hardware Information
Foot: F064 (qty 1) ..............................Hx Hd Screw

F112 (qty 1) ................................ Flat Washer
F119 (qty1) ........................ Hex Nut, 5/16-18
F078 (qty 1) ..................... Lock Washer 5/16”

Engine to Frame: F066 (qty 4) ............. Screw, 5/16-18 x 1-1/2”
F119  (qty 4) Hex Nut, 5/16-18
F078  (qty 4) Locker Washer 5/16

Pump to Engine: F078 (qty 1) ................... Locker Washer 5/16
F467 (qty 4) ....................... Bolt, 5/16-24 x 1”

Accessory Information: H040 ............. Hi Pressure Hose, 1/4” x 25 ft
H130 ..................................... Wand/Mult-Reg
H128 .......................... Trigger Gun, 1/4” Male
H140 ..................................... Chemical Hose
X300 ........................................................Box

Manual Information: AD170 ................................ Manual, General
AD171 ..................................Manual, Engine

http://www.allpartsinc.com/mmAllParts/Others/PKXB812.pdf
andrew.carlson
Highlight


